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FCC ID:2BKM5-W1E0JA

RF Test Report

For

Project No.: ZKT-241025L13914E-3
Client: Saferwatch LLC
Manufacturer: QUTHC Limited
Product Description: Mini PC
Model No.: W1E0JA
Test Engineer: Jim Liu
Test Date: 2024-10-25

Test Summary
Item Result
Duty Cycle Pass
Bandwidth Pass
Maximum Conducted Output Power Pass
Maximum Power Spectral Density Pass
Frequency Stability Pass
Form731 Pass



2

1. Duty Cycle

1.1 Test Result

1.1.1 Ant1
Ant1

Mode TX
Type

Frequency
(MHz)

T_on
(ms)

Period
(ms)

Duty Cycle
(%)

Duty Cycle
Correction Factor (dB)

Max. DC
Variation (%)

802.11a SISO

5180 1.362 1.863 73.11 1.36 0.02
5200 1.362 1.863 73.11 1.36 0.03
5240 1.362 1.863 73.11 1.36 0.03
5745 1.361 1.862 73.09 1.36 0.02
5785 1.362 1.863 73.11 1.36 0.03
5825 1.362 1.863 73.11 1.36 0.03

802.11n
(HT20) SISO

5180 1.273 1.774 71.76 1.44 0.03
5200 1.274 1.774 71.82 1.44 0.01
5240 1.273 1.774 71.76 1.44 0.03
5745 1.273 1.774 71.76 1.44 0.03
5785 1.273 1.774 71.76 1.44 0.03
5825 1.274 1.775 71.77 1.44 0.02

802.11n
(HT40) SISO

5190 0.634 1.134 55.91 2.53 0.01
5230 0.634 1.134 55.91 2.53 0.03
5755 0.634 1.134 55.91 2.53 0.01
5795 0.002 0.226 0.88 20.53 55.23

802.11ac
(VHT20) SISO

5180 1.277 1.778 71.82 1.44 0.03
5200 1.278 1.779 71.84 1.44 0.03
5240 1.277 1.778 71.82 1.44 0.03
5745 1.277 1.778 71.82 1.44 0.03
5785 1.277 1.778 71.82 1.44 0.03
5825 1.277 1.778 71.82 1.44 0.03

802.11ac
(VHT40) SISO

5190 0.637 1.138 55.98 2.52 0.01
5230 0.638 1.138 56.06 2.51 0.01
5755 0.638 1.138 56.06 2.51 0.01
5795 0.637 1.138 55.98 2.52 0.03

802.11ac
(VHT80) SISO 5210 0.317 0.818 38.75 4.12 0.03

5775 0.317 0.818 38.75 4.12 0.03
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1.1.2 Ant2
Ant2

Mode TX
Type

Frequency
(MHz)

T_on
(ms)

Period
(ms)

Duty Cycle
(%)

Duty Cycle
Correction Factor (dB)

Max. DC
Variation (%)

802.11a SISO

5180 1.362 1.862 73.15 1.36 0.02
5200 1.273 1.774 71.76 1.44 0.03
5240 1.361 1.862 73.09 1.36 0.03
5745 1.362 1.863 73.11 1.36 0.02
5785 1.362 1.863 73.11 1.36 0.03
5825 1.361 1.862 73.09 1.36 0.03

802.11n
(HT20) SISO

5180 1.274 1.775 71.77 1.44 0.03
5200 1.273 1.774 71.76 1.44 0.03
5240 1.273 1.774 71.76 1.44 0.03
5745 1.273 1.774 71.76 1.44 0.03
5785 1.273 1.774 71.76 1.44 0.03
5825 1.274 1.775 71.77 1.44 0.03

802.11n
(HT40) SISO

5190 0.633 1.134 55.82 2.53 0.03
5230 0.633 1.134 55.82 2.53 0.01
5755 0.634 1.135 55.86 2.53 0.01
5795 0.634 1.135 55.86 2.53 0.03

802.11ac
(VHT20) SISO

5180 1.273 1.774 71.76 1.44 0.03
5200 1.274 1.775 71.77 1.44 0.02
5240 1.278 1.779 71.84 1.44 0.03
5745 1.277 1.778 71.82 1.44 0.03
5785 1.277 1.778 71.82 1.44 0.03
5825 1.277 1.778 71.82 1.44 0.03

802.11ac
(VHT40) SISO

5190 0.638 1.139 56.01 2.52 0.03
5230 0.638 1.139 56.01 2.52 0.02
5755 0.638 1.139 56.01 2.52 0.02
5795 0.638 1.139 56.01 2.52 0.03

802.11ac
(VHT80) SISO 5210 0.318 0.818 38.88 4.10 0.03

5775 0.318 0.819 38.83 4.11 0.03
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1.2 Test Graph

1.2.1 Ant1
802.11a_LCH_5180MHz_Ant1_NTNV

802.11a_MCH_5200MHz_Ant1_NTNV
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802.11a_HCH_5240MHz_Ant1_NTNV

802.11a_LCH_5745MHz_Ant1_NTNV
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802.11a_MCH_5785MHz_Ant1_NTNV

802.11a_HCH_5825MHz_Ant1_NTNV
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802.11n(HT20)_LCH_5180MHz_Ant1_NTNV

802.11n(HT20)_MCH_5200MHz_Ant1_NTNV
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802.11n(HT20)_HCH_5240MHz_Ant1_NTNV

802.11n(HT20)_LCH_5745MHz_Ant1_NTNV
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802.11n(HT20)_MCH_5785MHz_Ant1_NTNV

802.11n(HT20)_HCH_5825MHz_Ant1_NTNV
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802.11n(HT40)_LCH_5190MHz_Ant1_NTNV

802.11n(HT40)_HCH_5230MHz_Ant1_NTNV
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802.11n(HT40)_LCH_5755MHz_Ant1_NTNV

802.11n(HT40)_HCH_5795MHz_Ant1_NTNV
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802.11ac(VHT20)_LCH_5180MHz_Ant1_NTNV

802.11ac(VHT20)_MCH_5200MHz_Ant1_NTNV
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802.11ac(VHT20)_HCH_5240MHz_Ant1_NTNV

802.11ac(VHT20)_LCH_5745MHz_Ant1_NTNV
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802.11ac(VHT20)_MCH_5785MHz_Ant1_NTNV

802.11ac(VHT20)_HCH_5825MHz_Ant1_NTNV
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802.11ac(VHT40)_LCH_5190MHz_Ant1_NTNV

802.11ac(VHT40)_HCH_5230MHz_Ant1_NTNV
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802.11ac(VHT40)_LCH_5755MHz_Ant1_NTNV

802.11ac(VHT40)_HCH_5795MHz_Ant1_NTNV
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802.11ac(VHT80)_MCH_5210MHz_Ant1_NTNV

802.11ac(VHT80)_MCH_5775MHz_Ant1_NTNV
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1.2.2 Ant2
802.11a_LCH_5180MHz_Ant2_NTNV

802.11a_MCH_5200MHz_Ant2_NTNV
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802.11a_HCH_5240MHz_Ant2_NTNV

802.11a_LCH_5745MHz_Ant2_NTNV
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802.11a_MCH_5785MHz_Ant2_NTNV

802.11a_HCH_5825MHz_Ant2_NTNV
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802.11n(HT20)_LCH_5180MHz_Ant2_NTNV

802.11n(HT20)_MCH_5200MHz_Ant2_NTNV
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802.11n(HT20)_HCH_5240MHz_Ant2_NTNV

802.11n(HT20)_LCH_5745MHz_Ant2_NTNV
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802.11n(HT20)_MCH_5785MHz_Ant2_NTNV

802.11n(HT20)_HCH_5825MHz_Ant2_NTNV
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802.11n(HT40)_LCH_5190MHz_Ant2_NTNV

802.11n(HT40)_HCH_5230MHz_Ant2_NTNV
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802.11n(HT40)_LCH_5755MHz_Ant2_NTNV

802.11n(HT40)_HCH_5795MHz_Ant2_NTNV
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802.11ac(VHT20)_LCH_5180MHz_Ant2_NTNV

802.11ac(VHT20)_MCH_5200MHz_Ant2_NTNV
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802.11ac(VHT20)_HCH_5240MHz_Ant2_NTNV

802.11ac(VHT20)_LCH_5745MHz_Ant2_NTNV
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802.11ac(VHT20)_MCH_5785MHz_Ant2_NTNV

802.11ac(VHT20)_HCH_5825MHz_Ant2_NTNV
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802.11ac(VHT40)_LCH_5190MHz_Ant2_NTNV

802.11ac(VHT40)_HCH_5230MHz_Ant2_NTNV
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802.11ac(VHT40)_LCH_5755MHz_Ant2_NTNV

802.11ac(VHT40)_HCH_5795MHz_Ant2_NTNV
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802.11ac(VHT80)_MCH_5210MHz_Ant2_NTNV

802.11ac(VHT80)_MCH_5775MHz_Ant2_NTNV
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2. Bandwidth

2.1 Test Result

2.1.1 OBW
Mode TX

Type
Frequency
(MHz) ANT 99% Occupied Bandwidth (MHz) VerdictResult Limit

802.11a SISO

5180 1 16.713 / Pass
2 16.644 / Pass

5200 1 16.700 / Pass
2 17.765 / Pass

5240 1 16.715 / Pass
2 16.627 / Pass

5745 1 16.703 / Pass
2 16.608 / Pass

5785 1 16.713 / Pass
2 16.604 / Pass

5825 1 16.751 / Pass
2 16.605 / Pass

802.11n
(HT20) SISO

5180 1 17.762 / Pass
2 17.775 / Pass

5200 1 17.779 / Pass
2 17.878 / Pass

5240 1 17.784 / Pass
2 17.861 / Pass

5745 1 17.823 / Pass
2 17.841 / Pass

5785 1 17.810 / Pass
2 17.776 / Pass

5825 1 17.801 / Pass
2 17.783 / Pass

802.11n
(HT40) SISO

5190 1 36.637 / Pass
2 36.484 / Pass

5230 1 36.552 / Pass
2 36.580 / Pass

5755 1 36.830 / Pass
2 36.850 / Pass

5795 1 36.569 / Pass
2 36.525 / Pass

802.11ac
(VHT20) SISO

5180 1 17.757 / Pass
2 17.778 / Pass

5200 1 17.745 / Pass
2 17.763 / Pass

5240 1 17.756 / Pass
2 17.765 / Pass

5745 1 17.740 / Pass
2 17.736 / Pass

5785 1 17.765 / Pass
2 17.723 / Pass

5825 1 17.750 / Pass
2 17.730 / Pass

802.11ac
(VHT40) SISO

5190 1 36.343 / Pass
2 36.270 / Pass

5230 1 36.316 / Pass
2 36.381 / Pass

5755 1 36.351 / Pass
2 36.305 / Pass

5795 1 36.320 / Pass
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2 36.304 / Pass

802.11ac
(VHT80) SISO

5210 1 74.759 / Pass
2 74.861 / Pass

5775 1 74.906 / Pass
2 74.824 / Pass

2.1.2 6dB BW
Mode TX

Type
Frequency
(MHz) ANT 6dB Bandwidth (MHz) VerdictResult Limit

802.11a SISO

5745 1 16.367 >=0.5 Pass
2 16.368 >=0.5 Pass

5785 1 16.359 >=0.5 Pass
2 16.378 >=0.5 Pass

5825 1 16.356 >=0.5 Pass
2 16.378 >=0.5 Pass

802.11n
(HT20) SISO

5745 1 17.345 >=0.5 Pass
2 17.554 >=0.5 Pass

5785 1 17.370 >=0.5 Pass
2 17.275 >=0.5 Pass

5825 1 17.551 >=0.5 Pass
2 17.575 >=0.5 Pass

802.11n
(HT40) SISO

5755 1 35.189 >=0.5 Pass
2 35.190 >=0.5 Pass

5795 1 35.192 >=0.5 Pass
2 35.178 >=0.5 Pass

802.11ac
(VHT20) SISO

5745 1 17.223 >=0.5 Pass
2 17.354 >=0.5 Pass

5785 1 17.093 >=0.5 Pass
2 17.524 >=0.5 Pass

5825 1 17.100 >=0.5 Pass
2 17.575 >=0.5 Pass

802.11ac
(VHT40) SISO

5755 1 35.193 >=0.5 Pass
2 35.177 >=0.5 Pass

5795 1 35.183 >=0.5 Pass
2 35.164 >=0.5 Pass

802.11ac
(VHT80) SISO 5775 1 75.092 >=0.5 Pass

2 75.103 >=0.5 Pass

2.1.3 26dB BW
Mode TX

Type
Frequency
(MHz) ANT 26dB Bandwidth (MHz) VerdictResult Limit

802.11a SISO

5180 1 18.439 / Pass
2 18.340 / Pass

5200 1 18.400 / Pass
2 19.351 / Pass

5240 1 18.403 / Pass
2 18.348 / Pass

802.11n
(HT20) SISO

5180 1 19.359 / Pass
2 19.341 / Pass

5200 1 19.326 / Pass
2 19.449 / Pass

5240 1 19.398 / Pass
2 19.391 / Pass

802.11n
(HT40) SISO 5190 1 41.133 / Pass

2 41.143 / Pass
5230 1 41.214 / Pass
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2 41.138 / Pass

802.11ac
(VHT20) SISO

5180 1 19.351 / Pass
2 19.326 / Pass

5200 1 19.422 / Pass
2 19.427 / Pass

5240 1 19.385 / Pass
2 19.411 / Pass

802.11ac
(VHT40) SISO

5190 1 41.005 / Pass
2 40.666 / Pass

5230 1 41.151 / Pass
2 40.997 / Pass

802.11ac
(VHT80) SISO 5210 1 81.196 / Pass

2 80.773 / Pass
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2.2 Test Graph

2.2.1 OBW
802.11a_LCH_5180MHz_Ant1_NTNV

802.11a_LCH_5180MHz_Ant2_NTNV
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802.11a_MCH_5200MHz_Ant1_NTNV

802.11a_MCH_5200MHz_Ant2_NTNV
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802.11a_HCH_5240MHz_Ant1_NTNV

802.11a_HCH_5240MHz_Ant2_NTNV
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802.11a_LCH_5745MHz_Ant1_NTNV

802.11a_LCH_5745MHz_Ant2_NTNV
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802.11a_MCH_5785MHz_Ant1_NTNV

802.11a_MCH_5785MHz_Ant2_NTNV
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802.11a_HCH_5825MHz_Ant1_NTNV

802.11a_HCH_5825MHz_Ant2_NTNV
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802.11n(HT20)_LCH_5180MHz_Ant1_NTNV

802.11n(HT20)_LCH_5180MHz_Ant2_NTNV
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802.11n(HT20)_MCH_5200MHz_Ant1_NTNV

802.11n(HT20)_MCH_5200MHz_Ant2_NTNV
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802.11n(HT20)_HCH_5240MHz_Ant1_NTNV

802.11n(HT20)_HCH_5240MHz_Ant2_NTNV



44

802.11n(HT20)_LCH_5745MHz_Ant1_NTNV

802.11n(HT20)_LCH_5745MHz_Ant2_NTNV
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802.11n(HT20)_MCH_5785MHz_Ant1_NTNV

802.11n(HT20)_MCH_5785MHz_Ant2_NTNV



46

802.11n(HT20)_HCH_5825MHz_Ant1_NTNV

802.11n(HT20)_HCH_5825MHz_Ant2_NTNV
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802.11n(HT40)_LCH_5190MHz_Ant1_NTNV

802.11n(HT40)_LCH_5190MHz_Ant2_NTNV



48

802.11n(HT40)_HCH_5230MHz_Ant1_NTNV

802.11n(HT40)_HCH_5230MHz_Ant2_NTNV



49

802.11n(HT40)_LCH_5755MHz_Ant1_NTNV

802.11n(HT40)_LCH_5755MHz_Ant2_NTNV



50

802.11n(HT40)_HCH_5795MHz_Ant1_NTNV

802.11n(HT40)_HCH_5795MHz_Ant2_NTNV



51

802.11ac(VHT20)_LCH_5180MHz_Ant1_NTNV

802.11ac(VHT20)_LCH_5180MHz_Ant2_NTNV



52

802.11ac(VHT20)_MCH_5200MHz_Ant1_NTNV

802.11ac(VHT20)_MCH_5200MHz_Ant2_NTNV



53

802.11ac(VHT20)_HCH_5240MHz_Ant1_NTNV

802.11ac(VHT20)_HCH_5240MHz_Ant2_NTNV



54

802.11ac(VHT20)_LCH_5745MHz_Ant1_NTNV

802.11ac(VHT20)_LCH_5745MHz_Ant2_NTNV



55

802.11ac(VHT20)_MCH_5785MHz_Ant1_NTNV

802.11ac(VHT20)_MCH_5785MHz_Ant2_NTNV
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802.11ac(VHT20)_HCH_5825MHz_Ant1_NTNV

802.11ac(VHT20)_HCH_5825MHz_Ant2_NTNV
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802.11ac(VHT40)_LCH_5190MHz_Ant1_NTNV

802.11ac(VHT40)_LCH_5190MHz_Ant2_NTNV



58

802.11ac(VHT40)_HCH_5230MHz_Ant1_NTNV

802.11ac(VHT40)_HCH_5230MHz_Ant2_NTNV



59

802.11ac(VHT40)_LCH_5755MHz_Ant1_NTNV

802.11ac(VHT40)_LCH_5755MHz_Ant2_NTNV
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802.11ac(VHT40)_HCH_5795MHz_Ant1_NTNV

802.11ac(VHT40)_HCH_5795MHz_Ant2_NTNV
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802.11ac(VHT80)_MCH_5210MHz_Ant1_NTNV

802.11ac(VHT80)_MCH_5210MHz_Ant2_NTNV
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802.11ac(VHT80)_MCH_5775MHz_Ant1_NTNV

802.11ac(VHT80)_MCH_5775MHz_Ant2_NTNV
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2.2.2 6dB BW
802.11a_LCH_5745MHz_Ant1_NTNV

802.11a_LCH_5745MHz_Ant2_NTNV
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802.11a_MCH_5785MHz_Ant1_NTNV

802.11a_MCH_5785MHz_Ant2_NTNV
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802.11a_HCH_5825MHz_Ant1_NTNV

802.11a_HCH_5825MHz_Ant2_NTNV
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802.11n(HT20)_LCH_5745MHz_Ant1_NTNV

802.11n(HT20)_LCH_5745MHz_Ant2_NTNV



67

802.11n(HT20)_MCH_5785MHz_Ant1_NTNV

802.11n(HT20)_MCH_5785MHz_Ant2_NTNV



68

802.11n(HT20)_HCH_5825MHz_Ant1_NTNV

802.11n(HT20)_HCH_5825MHz_Ant2_NTNV
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802.11n(HT40)_LCH_5755MHz_Ant1_NTNV

802.11n(HT40)_LCH_5755MHz_Ant2_NTNV
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802.11n(HT40)_HCH_5795MHz_Ant1_NTNV

802.11n(HT40)_HCH_5795MHz_Ant2_NTNV
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802.11ac(VHT20)_LCH_5745MHz_Ant1_NTNV

802.11ac(VHT20)_LCH_5745MHz_Ant2_NTNV



72

802.11ac(VHT20)_MCH_5785MHz_Ant1_NTNV

802.11ac(VHT20)_MCH_5785MHz_Ant2_NTNV
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802.11ac(VHT20)_HCH_5825MHz_Ant1_NTNV

802.11ac(VHT20)_HCH_5825MHz_Ant2_NTNV
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802.11ac(VHT40)_LCH_5755MHz_Ant1_NTNV

802.11ac(VHT40)_LCH_5755MHz_Ant2_NTNV
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802.11ac(VHT40)_HCH_5795MHz_Ant1_NTNV

802.11ac(VHT40)_HCH_5795MHz_Ant2_NTNV



76

802.11ac(VHT80)_MCH_5775MHz_Ant1_NTNV

802.11ac(VHT80)_MCH_5775MHz_Ant2_NTNV
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2.2.3 26dB BW
802.11a_LCH_5180MHz_Ant1_NTNV

802.11a_LCH_5180MHz_Ant2_NTNV
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802.11a_MCH_5200MHz_Ant1_NTNV

802.11a_MCH_5200MHz_Ant2_NTNV
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802.11a_HCH_5240MHz_Ant1_NTNV

802.11a_HCH_5240MHz_Ant2_NTNV
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802.11n(HT20)_LCH_5180MHz_Ant1_NTNV

802.11n(HT20)_LCH_5180MHz_Ant2_NTNV
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802.11n(HT20)_MCH_5200MHz_Ant1_NTNV

802.11n(HT20)_MCH_5200MHz_Ant2_NTNV
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